
 

 
 

ADULT MEDICATION GUIDELINE 

VENLAFAXINE 

Scope (Staff): All WNHS Staff 

Scope (Area): Obstetrics and Gynaecology 

This document should be read in conjunction with the Disclaimer. 

 
 

Quick Links 

Dose Administration Monitoring 
Pregnancy and 
Breastfeeding 

Restrictions 

Formulary: Restricted 

Medication Class 

Serotonin and noradrenaline reuptake inhibitor 

Presentation 

Capsule (modified release): 37.5mg, 75mg, 150mg 

Storage 

Store below 30°C 

Dose 

Menopausal hot flushes 

Oral:  

37.5mg once daily for a week; increase up to 75mg once daily if well tolerated  

Higher doses have not been shown to be more effective and are associated with increased 
frequency of adverse effects  

Major depression, generalised anxiety disorder, panic disorder, social phobia  

Oral:  

75 mg once daily; if required, increase to 150 mg once daily. Doses of up to 225 mg daily may 
be needed in some cases. 

https://www.kemh.health.wa.gov.au/For-health-professionals/Clinical-guidelines/Disclaimer
https://formulary.hdwa.health.wa.gov.au/Home
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Administration 

Oral  

Swallow whole, do not open, crush or chew capsules or put them in water. Take with or after 

food to minimise gastrointestinal upset. 

Monitoring 

Blood pressure at baseline and periodically during treatment as may cause hypertension  

Serum sodium at baseline and periodically during treatment as may cause hyponatraemia 

(especially in the elderly)  

Treatment with other drugs that affect serotonin levels may increase the likelihood of 

serotonin toxicity; avoid combinations or monitor clinical course carefully. 

Manufacturer recommends dose reduction in renal and hepatic impairment 

Pregnancy 

1st Trimester: Monitoring required 

2nd Trimester: Monitoring required 

3rd Trimester: Monitoring required 

For more information, please contact KEMH Obstetric Medicines Information Service. 

Breastfeeding 

Considered safe to use 

For more information, please contact KEMH Obstetric Medicines Information Service. 

Comments 

Venlafaxine should be slowly tapered to minimise the occurrence of discontinuation 
symptoms. It is suggested to reduce dose over at least four weeks. 

Patient Leaflet: Antidepressants for Menopausal Symptoms 

Related Policies, Procedures & Guidelines 

https://healthpoint.hdwa.health.wa.gov.au/policies/Policies/NMAHS/WNHS/WNHS.OG.Menopau

se.pdf 

WNHS Clinical Practice Guidelines: 

Menopause and menopausal symptoms 

Preoperative Medication Management 

https://www.tga.gov.au/obstetric-drug-information-services
https://www.tga.gov.au/obstetric-drug-information-services
https://www.kemh.health.wa.gov.au/~/media/HSPs/NMHS/Hospitals/WNHS/Documents/Patients-resources/Menopausal-Symptoms---Antidepressants.pdf?thn=0
https://healthpoint.hdwa.health.wa.gov.au/policies/Policies/NMAHS/WNHS/WNHS.OG.Menopause.pdf
https://healthpoint.hdwa.health.wa.gov.au/policies/Policies/NMAHS/WNHS/WNHS.OG.Menopause.pdf
https://www.kemh.health.wa.gov.au/~/media/Files/Hospitals/WNHS/For-health-professionals/Clinical-guidelines/OG/WNHS,-d-,OG,-d-,Menopause.pdf
https://healthpoint.hdwa.health.wa.gov.au/policies/Policies/NMAHS/WNHS/WNHS.PMM.PreoperativeMedicationManagement.pdf
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Printed or personally saved electronic copies of this document are considered uncontrolled. 

Access the current version from WNHS HealthPoint. 
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This document can be made available in alternative formats on request for a person with a disability. 

© Women and Newborn Health Service 2022 

Copyright of this material is vested in the State of Western Australia unless otherwise indicated.  Apart 

from any fair dealing for the purposes of private study, research, criticism or review, as permitted under 

the provisions of the Copyright Act 1968, no part may be reproduced or re-used for any purposes 

whatsoever without written permission of the State of Western Australia. 

 


